implicity

FRONT ROCKER ARM BAIL AISEMBLY

CLEVISES

SPRING CLIPS

PING

48" ROTARY MOWER
Mfrs. No.576

LEAF MULCHER
Mfrs. No. 457

MOWER DRIYE PULLEY

HEIGHT ADJUSTING SCREWS

FIGURE 1

1970 PROBUCTION YEAR
Attachment

To attach the 48'" Rotary Mower to the Trctor, Follow the
saguence of staps as outlined below;

L. Flace the mower bedide the twactor, and teen the ractor wheels
to the full left position. Before sliding the mowsr under the
tragtor, remove the hair pin cotters and pins connacting the
clevizes on front end of bail asternbly. Allgs the rocker arms to
drop down. This will now provide sufficient Clearance far the
mower to =slida under the ractor. With e mewsr onder the
Tractor, replace the clevlsas on cocker arma and fasten with haie
pib cotters and pins,

2. Conneet the rockers arme to front mounting brackets under the
traetor, by using pina and hair pin cotters as shewn bn Figure 2,

35, Flace the tractor i lever in its rear position and attach the
mewer Lift levae te the tractor lift arm on right hand sda of
tractor as showmn in Figure 3. Use hex eapsaraw, flamrashers, and
hex it furnished for this purposa.

4. Conneet the mower Lift chain to the lift Tever by [astaning the
lift linke in place with 4 pin and bair pin cotter as shown in
Figure 3.

5. Flace the cres drive belt in position on the mower deive pulley,
Giva the belt a 90° twist towards the Jaft hand side of the
tractor and mounl belt to Jarger pulley of power take-offs as
shewn in figure 3, When installed in proper masner, the belt
ghould run from the left side of mower pulley to Bottom side of
power take-off pulley,

SIMPLICITY MANUFACTURING COMPANY,

CLEVIS FRONT MOUNTING BRACKET

PN
ROCKER ARM

FIGURE 2

Adiustﬁ:enfs

To check the final adjustmenis of the mowar height, place the
tractor with the mower attashed, on a smooth Aat surface. Rotate
tha center blade tg the front and measure the distance feom its
front tip to the ground. Then retate #ach of the side blades &2 that
their tips tan be meanmed at the front. For best mowing results,
the leading tip of the center blade showld be ahsut 124" higher
than the trailing tip of the rwo =Sde Blades, To cobiain this
djustmett, remavs pins from clevises and rocker arms, loosen the
hax nut in back of each cleviz and tuen cach clevis in or out
sufficiently to achieve this selling. In making thfs adjustroent, he
sure that both elevises are adjusted equally.

SER. FORM-P39

1323

Lithe in W, 5. A



HOWER LIFT LEVER LI} FT\ffM ’

e, f

E.T.Q PULLEY

IFACER BETWEEN LIFT
ARM & LIFT LEVER

LIFT CHAIN

LIFT LINKZ
CROSE DRIVE BELT

FIGURE 3
Operation

1. %¢t mower to desmired height of cut by turning the adjusking
serew handles counterclockwisa to lower the cut, and clockwize
to raise the eut. Turmn each adjusting handle an aqual number of
timean to ngure lavel operation.

2 Swart the tmctor engine with the power takeofi n the
direngaged position, and lower the mower to cutting position
by releasing the tractor 1t lever,

3. Entrge the power takeoff to set the mower blades in opeeation;
engage the tractar dluteh and proceed with MOWInT.

4. Ta transport the mower; disenmage the power take-off 1o stop

blades. Raiss the mower above the surfacn by pushing the
tractar 1ifg lever to Feward locked position.

IMPORTANT

USE ONLY SIMPLICITY REPLACMENT
BELTS & BLADES

BeltTension

Tha mewer spindle drive belt 13 spring lozded and requires no
further adjustment.

NOTE: The cross drve belt and the blade drive belt are a lor
stratch, high strength, polyester, ‘"W design belt and are desimmed
and manufactured te provide long and salisfactory service.
Because of the special desips of these belts, it i3 urged that you
replace them only with genuine replacernent balis ordered fram
your dealer. Consult the parts lint for the eorrect part narhers for
these belts when replasement is necesary,

Lubrication

The mowes arhor spindles are supportad in prelubricated sealsd
ball bearing axsamblies, which de not requive Further attention,

CAUTION

MOWER SHALL NOT BE USED WITHOUT EITHER
VACUUM COLLECTOR ADAPTER CR THE
THE DEFLECTOR ADAPTER IM PLACE.

Caution

It & the responsthility of the operatar to see thet the ate whese the
miswer will he used i froa of all types of foraign materisl, This ncludes
wice, TODE, raps, sticks, boutes, eans, pipe, and rocks, et These
represant potential dangers ta mower, operxter, and spegtators: 25 well
& having @ dolling vlfect on 1z mower Hades,

Alvways quard for obsiacles when mowing, and, never Tesve mower
running while unattendad,

Drzangage mower and inspect for damage (mmeditehy after striking 2
foreign object. Inormm that demage bt heen repaired beForm nsing

MOWER

LEAF MULCHER

To tnatall the beal wuleher, remove e mowar e the
iracter, and foflow the Sequonee of ateps aa whown below,

ENDFLATE -

FIGUREA

1. Ecmsﬂ:&m:uﬂaaaemhly from the discharge openibg
of mower housing, Lnstall the Loft Hasd Rafle Flato aa
ebown in Figure 4. Thit baffla s hold in phieo by 5 car-
riage lmits, Lockwinhora, and box nubx, Nata that tha lock-
wushere and owta are on the exterior of mower benrsing.

NIGHT HAND LEFT HAKD

HEAR HAFFLE

FIGURE &

2. Inatall tho Laft Band aod Right Aand Rear Bofflo Plates
sus shown o Flgure 5 Thasebalfles gro oach hald £ plucs
by & airringe bolta, lockwishera, and hex mets. Mote that
tho leckwasbers aod muts ave on tha exterlor of meowar
housing.

CURVED NAFFLE PLATES

FRONT BAFFLE

FIGURE G

3. Inetall the curved touleher balflos (Lefi lignd, Hight
Hand ane conter) s shown in Figure 6. Those baffles gpe
cach held In place by 2 garriage bolis, lockwnshers, aod
hex muls, Hote thod Iockwaslers, and bex oota are o0 the
inglde af the baffle support.

FIGURE 7

4. Instll the Froot Buiflc a5 shown 1o Flguro 7. Thia
baflle i3 beld in place by 4 earriige bolts, lockwashors,
atnl hex nuts.  Four plain, At washers gro faroished for
uae undisr the lockwashers ab points ™A™, Noteibat the hax
ks and Peckwaisbors are on the exbedior of the rowor
[EFTERT T



LEAF MULCHER

Ref. | Part Mo, Description
Let,
B 108832 Frant Mulcher Baffle K 702002 Carriage Bolt, 37818 x 1™
B 719001 Washer, Plain, 3M8" S5td. L 108536 L.H. Rear Mulcher Baffle ~
C 03004 Carriege Bolt, 3/8™-16 x 374 1 108534 Cunter Hear Mulcher Baffle
I., wefse. neck Y] 108535 R.H. Rear Mulcher Baffle
D FO3 Carriage Bolt, 3/8™-16 x 3r4™ P 702005 Carriage Bult, 5/16™-18 x 374"
E 720002 Washer, Lock, 3/8" lg,, wi=q, neck
F T1H03 Mut, Hex, Full, 3/8*-18 Q 720001 Washer, Lock, b 16"
G 108533 Housing End Flate R 17001 Mut, Hex, Full, 5f16-18
H J02003 Carriage Bolt, 3816 x 34" 5 108537 R.H. Rear Baffle
J 108538 LH. Rear Baffla
L ]
Adapter Kit
RAef. | Part MNo. Drescriptinn
Let.
A 123112 Adaptar Assembly
B 123060 Nut Assembly
C 03002 Carriage Balt, 3/8™-16x 1
D F20002 Lock Washer, 3/8"
E TTrO02 Nut, Hex, Full, 3/8"-16
F 703002 Carriage Bolt, 3/8™ 16 x 1 1/
&3 t530E1 Spacer
H 1571649 Wazher
J 720002 Lock Washer, 3/8™
K 17003 tul, Hex, Full, 3/8™-16




BAIL ASSEMBLY

ORDER EY PART HUMEER

E:{_‘ f;agt Description ?:f ﬂ"‘;t Drescription
A 108219 Front Bracket Amembly M 8161045 Spring Clip
B 72002 Carriage Balt, 3/8" 16 x I 3 717016 Hex. Jam Hut, 1/2"-20
& 720002 Lotk Washer, 5/2" F 108489 Bail fussfrmbly
D 717603 Full Hex, Mut, 3/8"-16 Q. 105051 Spatar B
E 102794 Rocker Arm E. 705043 - Hex. Cap Screw, 1/2" 13 % 1-1/4"
F 105051 Spater 5 719004 Plain Washer, 1/2'
G 5049 Hex. Cap Seraw, 1/2'-12 x 1-1/4" T 720004 Liack Washer, 142"
H 720004 Lack Washer, 172" u- 717006 Full Hex Nut, 1/2'~13
J 717004 Full Hex Nut, 1/2-13 v 118063 Pin
K 1543504 End Adj. Yoke
L 154305 Yake Pin




MOWER UNDERSIDE

QROER BY

FART NIUMBER

o
&

Fart

Let. Mo, Description
A 108453 Baffle
B 714012 Self Tap Hex. Serenwr, 154720 x 7/3™
c T20003 Loek Wazher, 1/4"
1] T1A05 Full Hezx, Mut, 1/4"-20
E 108186 BafHe Clip
F 715018 Hex, Cap Screw, 15420 =« 5/8™.
G 719006 Plain Washar, 1/4™
H 108454 Bracket & Shaft Assembiy
J 108224 LH. Rollar Bratckat
K Fo201S Cartiage Bolt, 5716115 x 34"
L 720001 Loek Washer, 5/16™

Part

Ret. Pt Desctiption
M 717001 Full Hew, Tut, 5/16"'-18
N 108431 Beller Assembly WiEushing
P a0l Washer
Q 722011 Coter Pin, 316" = 1™
R 103419 Bushing
5 108452 Hovzing Assambly Gurard
T 702003 Cartiage Balt, 5816 x /4"
U F20002 Lock Washer 348~
v TO2002 Carrdage Belt, 378716 = 1"
W 17003 Full Hes, Mut, 34816




DECK ASSEMBLY .

__ 108507 Decal

* 108828 Decal-Safety Stds ORDER BY PART NUMEBER

Raf, Parl M.}, . Dezcripion Aef. Part Ma. Bescription
Lat. LeL

A 138451 Nower Housing ] 17003 Hex. Mim, 3/87-15

H 10%a56 A. H. Cover M 10301 Oecal

[+ 1457 L. K. Caver P 17001 Guide Beh

O 136G Rainfarcing Bar a 106719 Film Simplicity

F TIBAOE7 Sedfl Tupping Scrow, 1047202 318" A 170731 Fllrn-Betr Iestrosctions
G 108506 Dellcetar 5 FO50M7 Hex. Cap Screw, 51610 x 34
H M0300a Carriage Boli, 3787418 » 3047 T 1o Flain Washer, 5/16

K TIGTIOD Epecial Washer 1 TIO0M Lotk Washer, 5516

L 20002 Lok YWashar, 358" W T80 Mut Reainer, 516"




ROLLER ASSEMBLY

DADER BY PART NUMBER
S o—— T —
A 105461 R.H. Roller Bracket u 138465 Adiusting Screw Assembly
B 108362 LH. Raller Bracket v 71900 Flain Washer 3/5'
C TO2003 Carriage Bolt, 3/8'-16 x 3/4" W 108360 Adjusting Screw Spring
L TEN0E Lok Washer 3/8" X 717013 Hex. Jam Hut, 3/6™16
E TFLION3 Foll Hex. ¥ut, 3f3"-16 Y 108172 Fivot
F 108463 Rocker Assambly Arm A F22001 Cotter Fin, 332" x 314"
G 108466 Foller Bar Amembly LH. AR 108444 Lift Link
H 719001 Plain Washer, 373" AR 703004 Carriage Bolt, 3/8"-16 « 34"
J 717510 Full Hex, Nut, 3/8°'-16 AC T20002 Lock Washer, 3/5'
K 705005 Hex. Cap Serew, 387161 17 AD TYZOLS Full Hex. ¥ut, 3/8'~-16
L 170286 Roller Shaft A=embly AE 1081%8 Mower Lift Lever
M 108432 Roller ¥/Bushing AF TOSO06 Hex. Cap Serew, 38" 16x 17
N 102419 Bushing AG 719001 Plain Washer, 3/8"
P 116001 Washer AH 717510 Full Hex. Mut, 3/8™16
O 8261055 Washer k) 108159 Mower Lift Link
R T22011 Cotler Pin, 371671 AKX 153055 Lock Pin
5 108467 Sorket Crank Assembly AL 8161045 Spring Clip
T T17510 Full Hex. Mut, 3/16™-146 A 191034 Chain

DROER BY FPART

NUMBER



ARBOR ASSEMBLIES

Grease Fitting
an =ach Arbor Assy,

Aripor Asey, Mo, 10BEZZ
includes following parts;:
A1, D2, F-1,

2-3, A8-3, AD-3

ORDER BY PART NUMBER

g

Part

Vet Ha, Description
A 108679 Tubke Aszembly, Arbar
A 108250 Fuber Assembly
C 1058181 Washer
D 105202 Bearing
E 108257 Washer
F 108201 Spacer
G 719001 Wasdker, Flain, 3/8"
H 108142 Pylley '
J Ta5006 Woodeulf Key, # 61- 3716 x
38" Dia.
K 713504 Set Serew, /16718 & 58"
L 717517 Hex Lock Nut, 3/4'-16
I 108434 Arbor Drive Assembly
4 18436 Gpaser
Q 108437 Pulley Hub
g 170607 Fulley
T 705018 Hex. Cap Screw, 5/ 16-18 x 1.1/2"
1J 720001 Lock Washer, 5/16™
v TE7517 Hex. Lock Nui, 3/4'-14
W 105448 K nife Blade

Pare

E_‘ Ne. Description

b 715024 Hex. Cap Screw, 3/8"-16 x 5/8"
Y F20002 Lock Washer, 3/8™

z 705004 Serew Hex. Cap, 3/8"-16 NC x

34" 1o,

aAn 156131 Stop Stud

AB 720002 Lock Wacher, 3/8™

AC e002 Plain Washer, 5/16™

AD 717003 Full Hex Huot, 3/8'"-16

AE 102149 Tension Spring -

AF 108473 1dlar Levar A=sambly

AG FOS010 Hex. Cap Screw, 3/8"-16 % }-3/4"
AH 18386 [dler Pullay

Al 108415 Serew

AK 108450 " Belt

AL 105854 "y Belt, Cross Dirive

A 108472 Washer

AN 108822 Arbor Assembly with Bearings

and Hardware
LF 2073 Inner Race
Fils] 161130 Spec. Hex. Cap Serow,

-—— g



